
FOR MORE INFORMATION  
CONTACT US ON 1300 353 986 OR VISIT flextool.com.au EXCLUSIVE TO

Version 2.0 (March 2022)

SPARE PARTS MANUAL

MIKASA TAMPING RAMMER
MTX-70E



305-03507

MTX-70 
PARTS LIST 

TAMPING RAMMER 



ＰＡＲＴＳ ＲＥＭＡＲＫ ＩＮＤＥＸ 
 
How to read the marks and remarks used in this parts book. 
 
Section 1 : Explanation of Code Use In “MRK” Column 
   OO : Interchangeable between the new part and the old one. 
   XX : Not Interchangeable between new and old. 
   OX : New part is usable for the old machine but the old part is not usable for the new machine. 
   XO : The old part is usable for the new machine but the new part is not usable for the old machine. 
Note : In case of the lack of interchangeability between the new part and old part,a new part may be used by replacing 
      all other parts found in the assembly. In this case, refer to section 2 for instruction on identifying other parts invo- 
      lved in a new assembly. 
   AD : Newly established(added) 
   DC : Suspended(discontinued) 
   NC : Part number changed 
   QC : Quantity used has been changed 
   NS : Not supplied individually but supplied in an assembly or a group. 
   AS : Special part designed to allow interchangeability between new and old part. 
   CR : Correction 
 
Section 2 : Items Found In “Remark” Column 
 Serial Numbers － Where indicated, this indicates a serisl number range (inclusive) where a particular part is used. 
 Model Number  － Where indicated, this shows that the corresponding part is utilized only with this specific model 
                    number or model number variant. 
# or＊ : All parts with the same number following # or＊ belong to the same assembly. this part cannot be interchanged 
       individually with any other assemblies to replace an old part (indicated by #), with a new part(indicated by＊), 
       then all other parts of that assembly must be replaced with new ones. 
Note : If more than one of the same reference number is listed, the last one listed indicates newest(or latest)part available. 
 
Section 3: Example 
 

REF  NO. PART  NO. PART  NAME Q’TY MRK REMARKS 
  457(1)  5122-09230 Hinge Metal, Upper/24g   1   -1070 #3 (5) 
  457(2)  5072-09420 Hinge Metal, Upper M16   1 OX(3)  U1071-(6)＊3(7) 

(1) Old part 
(2) New part 
(3) New part usable with old machine, but old part not usable with new machine (reference section 1). 
(4) Old part number is used through this machine serial number. 
(5) Old part, used in an assembly with other parts marked with #3. To use this part on a new machine, all other parts 
   in this assembly must be replaced with old ones. 
(6) New part put into use starting with this serial number and is still current. 
(7) New part used in an assembly with other parts marked＊3, to use this part as a replacement for an old part, all 
   other＊3 marked parts must be changed at the same time. 
 
Section 4: Items Found In “MK2” Column 
 (only for suspended products) 
   ! OO (“OO” is shown in figure) : The part shown in lower line is supplied. 
   ! SD : Not available due to termination of production. 
   ! NS : Not supplied individually, but supplied in an assembly or a group. 
   ! PD : Supplied as unit product. 
    SS : Not available after stock run out. 
 
    (The contents of this parts catalog are subject to change without notice.) 
 



3LS1MTX-70
CRANK CASE,ENGINE

1

31

53

54

59

32-1

63

61

61

60

43-2
50

50

62

5

20

21

106

5579

79

79

3
6

7

9

1011
12

13

14

15

17
16

19

101

47

51

51

55

57-2
57-1

57-2
57-1

57-2
57-1 4

27

24

25-1
25-2

29

37

111

39
38

74

26
28

58

72

45

46
46

48

49
49

36

40

42-3
42-2
42-1

41

36-5

36-8

36-9

56

56

36-7

32-1

2

2

73

76

75

33

35
34

43-1

36-1

36-2
36-3
36-4

58

79
23

23

OLD TYPE

71

70-1

70-3
70-2

6867

69

COMBINATION
 LEVER



MTX-70 2010/4/2

CRANK CASE, ENGINE  ** 3LS **
REF NO. PART NO. PART NAME Q'TY MRK MK2 REMARKS

1  3669-10010 CRANK CASE CP / MTX-70 1   INCL.2
2  0091-20204 STUD BOLT 10X50X21T/21S 4    
3  0410-06007 BEARING 6007Z 1    
4  3663-45170 DRUM,PINION / MTX-70 1    
5  0604-04010 OIL SEAL TC-40528 1    
6  0802-00350 STOP RING S-35 1    
7  0801-00620 STOP RING R-62 1    
9  0400-06207 BEARING 6207 1    

10  0400-06305 BEARING 6305 1    
11  0801-00720 STOP RING R-72 1    
12  0802-00350 STOP RING S-35 1    
13  0802-00250 STOP RING S-25 1    
14  3663-45230 CONNECTING ROD / MTX-70 1    
15  0400-06304 BEARING 6304 1    
16  0801-00520 STOP RING R-52 1    
17  0802-00200 STOP RING S-20 1    
19  0479-40060 NEEDLE BEARING FJ-1816 1    
20  0507-10080 O-RING AS568-267 1    
21  0015-20825 SOCKET HEAD BOLT 8X25 T 8    
23  3663-46210 CLUTCH ASSY / MTX-70 1  SS!3663-48550 -S3016
23  3663-48550 CLUTCH ASSY(L)/MTX 1   S3017-
24  9524-01450 WASHER 8.5X22X3 1    
25 -1 0012-20825 BOLT 8X25 T 1    
25 -2 0302-08200 SW M8 1    
26  3662-17180 FLANGE,ENGINE / MTX-70 1    
27  94303-06100 KNOCK PIN 6X10 2    
28  0017-10830 FLANGE BOLT 8X30 4    
29  0226-11010 FLANGE NUT M10 H 4    
31  3663-46280 BRACKET,SHOCK ABSORBER 1    
32 -1 0012-11030 BOLT 10X30 H 4    
32 -2 0302-10250 SW M10 4    
33  9390-10270 STOPPER RUBBER ( 70 ) /MT 1    
34  0302-08200 SW M8 1    
35  0203-08060 NUT M8 1    
36  3669-00010 AIR CLEANER ASSY / MTX 1    
36 -1 3660-10010 AIR CLEANER COVER / MTX 1    
36 -2 3660-10020 PW M6(6.5X18X1.5) 2    
36 -3 0302-06150 SW M6 2    
36 -4 3660-10040 COIN BOLT M6 /MTX 2  SX  
36 -5 3660-10050 BASE CP,AIR CLEANER/MTX 1    
36 -7 3660-10070 PRIMARY ELEMENT CP /MTX 1    
36 -8 3660-10080 SECONDARY ELEMENT/MTX 1    
36 -9 3620-30040 GRIP BOLT CP,AIR CLERNER 1    
37  3663-45470 PIPE,INTAKE / MTX-70 1    
38  9544-07681 CYCLONE CLAMP(CY-1) 45 1    
39  9544-07682 CYCLONE CLAMP(CY-1) 38 1    
40  3664-60160 SEALING FORM,UNDER / MTX 1    
41  3664-60150 SEALING FORM,SIDE / MTX 1    
42 -1 0012-20851 BOLT 8X55 T 2    
42 -2 0302-08200 SW M8 2    
42 -3 0311-08160 PW M8 2    
43 -1 0012-10815 BOLT 8X15 H 2    
43 -2 0302-08200 SW M8 2    
45  3662-17340 COVER,CLEANER AY(UPPER) 1    
46  3664-60140 RUBBER BUSH (10X16X17) 2    
47  3662-17350 COVER,CLEANER AY(UNDER) 1    
48  3663-45980 KNOB,CLEANER COVER / MTX 2    
49  0502-00060 O-RING P6 2    
50  0091-10040 FLANGE BOLT 8X20 4    
51  9594-07670 SQUARE NUT M8 4    
53  3661-18890 GUARD,LINK / MTX-70 1    
54  3661-18900 GUARD,MUFFLER / MTX-70 1    
55  0229-10260 WELL NUT M8 2    
56  3664-60170 FULANGE COLLAR 8 2    
57 -1 0015-20820 SOCKET HEAD BOLT 8X20 T 4    



3LS1MTX-70
CRANK CASE,ENGINE

1

31

53

54

59

32-1

63

61

61

60

43-2
50

50

62

5

20

21

106

5579

79

79

3
6

7

9

1011
12

13

14

15

17
16

19

101

47

51

51

55

57-2
57-1

57-2
57-1

57-2
57-1 4

27

24

25-1
25-2

29

37

111

39
38

74

26
28

58

72

45

46
46

48

49
49

36

40

42-3
42-2
42-1

41

36-5

36-8

36-9

56

56

36-7

32-1

2

2

73

76

75

33

35
34

43-1

36-1

36-2
36-3
36-4

58

79
23

23

OLD TYPE

71

70-1

70-3
70-2

6867

69

COMBINATION
 LEVER



MTX-70 2010/4/2

CRANK CASE, ENGINE  ** 3LS **
REF NO. PART NO. PART NAME Q'TY MRK MK2 REMARKS

57 -2 0339-10220 WASHER (8.4X15.5X1.6) 4    
58  0091-10038 SOCKET HEAD BOLT 8X30 ZN 2    
59  3662-17360 EX BAR / MTX-70 1    
60  0091-10039 SOCKET HEAD BOLT 6X25 ZN 4    
61  0229-10250 WELL NUT M6 4    
62  3661-18910 GUARD,ENGINE / MTX-70 1    
63  0091-10038 SOCKET HEAD BOLT 8X30 ZN 4    
67  9594-07650 SOCKET HEAD SCREW/TH.WIRE 1    
68  0204-08050 NUT M8, H=5 2    
69  9561-00062 THROTTLE WIRE/GX100/MTX70 1    
70 -1 0012-20620 BOLT 6X20 T 2    
70 -2 0302-06150 SW M6 2    
70 -3 0311-06100 PW M6 2    
71  0203-06050 NUT M6 2    
72  9590-06120 CLIP (TCP2-10509B) 1    
73  3664-60110 WIRE HARNESS / MTX-70 1    
74  206-75501-01 CLAMP COMPL 2    
75  9590-21810 SPIRAL TUBE KEP6/L=500 1   L=200
76  4540-10020 CLAMP TC-100 3    
79  3664-61050 COLLAR / GUARD 8    

101  3663-45190 CRANK GEAR / MTX-70 1    
106  3660-10171 FRONT COVER/MTX-70JP/EXP 1   MTX-70
111  9122-10012 ENGINE AY GX100U-KRBF 1 DC !9122-10014 MQ/EXP #2
111  9122-10014 ENGINE/GX100UKRBF/P/EXP 1 AD  EXP *2 CAB/P
111  9122-10013 ENGINE AY GX100U-KRF1 DOM 1  SS!9122-10015 DOM



3LT0MTX-70  (～W6424)
FUEL TANK, HANDLE (DIAPHRAGM TYPE  CARBURETOR)
燃料タンク、 ハンドル (ダイヤフラム式キャブレター）

3

1

4-24-1

7
6

5
41

41

43

43

42

42

9

54
51

22

23

53

56

2-1
2-2

11-2
11-1

55

4-2
4-1

12

11-2
11-1

12

11-2
11-1

13

40

Refer to
 “3LR”

or
“3MM”

10

旧型 (OLD TYPE)
MTX-70:   ～ S2196

20
19

20

A 101

101

101

102

103

104

106

～

101

～

14

15

18

16

17
A

B

B

～

～

113

112

112
111

110 ご注文の際は、エンジン側のキャブレターが
プライマポンプ付であることをご確認ください。

To order, please check that the carburetor 
of the engine with the PRIMER PUMP.



MTX-70 2010/4/1

FUEL TANK，HANDLE  ** 3LT **

REF NO. PART NO. PART NAME Q'TY MRK MK2 REMARKS

1  3663-46270 SHOCK ABSORBER W/PIN 2    

2 -1 0015-21020 SOCKET HEAD BOLT 10X20 T 4    

2 -2 0331-21009 TOOTHED LOCK WASHER B M10 4    

3  3661-19040 HANDLE / MTX-70 1    

4 -1 0012-11020 BOLT 10X20 H 4    

4 -2 0302-10250 SW M10 4    

5  9390-10270 STOPPER RUBBER ( 70 ) /MT 1    

6  0302-08200 SW M8 1    

7  0203-08060 NUT M8 1    

8  3660-10060 STRAP,TANK CAP 1    

9  3669-00020 CAP ASSY,FUEL TANK / MTX 1   INCL.8

10  3661-18702 FUEL TANK / MTX-70 1  SS!3661-18703 -S2196

10  3661-18703 FUEL TANK/MTX-70 1   #1 S2197-

11 -1 0012-10815 BOLT 8X15 H 3    

11 -2 0302-08200 SW M8 3    

12  9524-01450 WASHER 8.5X22X3 2    

13  0311-08160 PW M8 1    

14  9593-00770 STRAINER #508 / MTX-70 1   #2 -T3432

14  9544-06010 STRAINER (#110) 1   *2 T3433-

15  3664-59790 PACKING,FUEL TANK /MTX-70 1    

16  3663-45280 HOLDER,FILTER 1   #2 -T3432

16  3663-49420 HOLDER FILTER W/V/MTX-70 1   *2 T3433-

17  0203-05040 NUT M5 3    

18  0302-05130 SW M5 3    

19  9590-26122 FUEL HOSE L=70 / MTX-70 1    

20  9544-06420 HOSE BAND 10.5 2    

22  0091-10037 TAPPING SCREW 5X20 2    

23  0940-10053 PAN HEAD SCREW 4X8 4   #1 S2197-

40  3669-10030 ROLLER AY,W/SCREW/MTX 1   INCL.41-43

41  3662-17170 ROLLER / MTX 2    

42  0910-05020 SCREW 5X20 4    

43  0226-10505 FLANGE NUT M5 H 4    

51  9550-10311 TP-22 TACHO/HOUR METER 1    

53  9550-10305 CURL CORD TP-22 / MTX 1    

54  3663-45620 FINISHER,METER / MTX 1    

55  4540-10020 CLAMP TC-100 5    

56  9540-10270 CLIP AB-3N 1    

101  9544-06420 HOSE BAND 10.5 4    

102  16910-Z4E-S21 STRAINER,FUEL 1    

103  9590-26103 FUEL HOSE 5.5X11.5X80 1    

104  950014500150M FUEL HOSE (1M) 1   L=330

106  950033600110M TUBE,VINYL 11X13X1M 1    

110  3669-00060 PRIMER PUMP KIT/NO CARB 1 AD  *2 T3433-

111  9590-28301 RETURN HOSE 3X6X600/MTX 1 AD  *2 T3433-

112  9544-08170 HOSE CLIP 5 2 AD  *2 T3433-

113  9590-21810 SPIRAL TUBE KEP6/L=500 1 AD  *2 T3433-



3MR0MTX-70F  (～W6424)
FUEL TANK, HANDLE (FLOAT TYPE  CARBURETOR)
燃料タンク、 ハンドル (フロート式キャブレター）

3

1

4-24-1

7
6

5
41

41

43

43

42

42

8

54
51

22

23

9

201

53

56

2-1
2-2

11-2
11-1

55

4-2
4-1

12

11-2
11-1

12

11-2
11-1

13

40

10

20
19

20

A

14
15

18

16

17

A

101

103

102



MTX-70F 2012/7/5

FUEL TANK,HANDLE  ** 3MR **
REF NO. PART NO. PART NAME Q'TY MRK MK2 REMARKS

1  3683-47630 SHOCK ABSORBER W/PIN 2    
2 -1 0015-21020 SOCKET HEAD BOLT 10X20 T 4    
2 -2 0331-21009 TOOTHED LOCK WASHER B M10 4    
3  3681-19570 HANDLE / MTX-60 1  SS!  
4 -1 0012-11020 BOLT 10X20 H 4    
4 -2 0302-10250 SW M10 4    
5  9390-10270 STOPPER RUBBER ( 70 ) /MT 1    
6  0302-08200 SW M8 1    
7  0203-08060 NUT M8 1    
8  3660-10060 STRAP,TANK CAP 1    
9  3663-50470 CAP AY/F-TANK/MTX-F/EVP 1   INCL.8
10  3681-19460 FUEL TANK 2L / MTX-60 1    
11 -1 0012-10815 BOLT 8X15 H 3    
11 -2 0302-08200 SW M8 3    
12  9524-01450 WASHER 8.5X22X3 2    
13  0311-08160 PW M8 1    
14  9544-06010 STRAINER (#110) 1    
15  3664-59790 PACKING,FUEL TANK /MTX-70 1    
16  3663-45280 HOLDER,FILTER 1    
17  0203-05040 NUT M5 3    
18  0302-05130 SW M5 3    
19  085-10417-80 FUEL HOSE L70/EVP 1    
20  056-10800-20 HOSE CLAMP 2    
22  0091-10037 TAPPING SCREW 5X20 2    
23  0940-10053 PAN HEAD SCREW 4X8 4    
40  3669-10030 ROLLER AY,W/SCREW/MTX 1   INCL.41-43
41  3662-17170 ROLLER / MTX 2    
42  0910-05020 SCREW 5X20 4    
43  0226-10505 FLANGE NUT M5 H 4    
51  9550-10311 TP-22 TACHO/HOUR METER 1    
53  9550-10305 CURL CORD TP-22 / MTX 1    
54  3663-45620 FINISHER,METER / MTX 1    
55  4540-10020 CLAMP TC-100 5    
56  9540-10270 CLIP AB-3N 1    
101  9544-06420 HOSE BAND 10.5 1    
102  95002-4085008 CLAMP, TUBE 1    
103  9590-26103 FUEL HOSE 5.5X11.5X80 1    
201  9590-21825 SPIRAL TUBE 6D-60L 1    



3MY0MTX-70E (W6425～)
FUEL TANK, HANDLE (DIAPHRAGM TYPE  CARBURETOR)
燃料タンク、 ハンドル (ダイヤフラム式キャブレター）

110

3 

1 

4-2 4-1 

7 
6 

5 
41 

41 

43 

43 

42 

42 

9 8 

10 

23
54 
51 

22 

53 

14 

15 

56 

2-1 
2-2 

11-1 

11-2
11-3 55 

4-2 
4-1 13 

 

102 

103

103

103

 

104 

101 

106  

105 

40

11 

11 

11 

12 

12 

18 

17 

16 

 
B

A58
57 

20
1920

A

B

～

～

113

112

112
111



MTX-70E 2012/7/5

FUEL TANK,HANDLE  ** 3MY **
REF NO. PART NO. PART NAME Q'TY MRK MK2 REMARKS

1  3663-46270 SHOCK ABSORBER W/PIN 2    
2 -1 0015-21020 SOCKET HEAD BOLT 10X20 T 4    
2 -2 0331-21009 TOOTHED LOCK WASHER B M10 4    
3  3661-19042 HANDLE/MTX-70 N 1    
4 -1 0012-11020 BOLT 10X20 H 4    
4 -2 0302-10250 SW M10 4    
5  9390-10270 STOPPER RUBBER ( 70 ) /MT 1    
6  0302-08200 SW M8 1    
7  0203-08060 NUT M8 1    
8  3660-10060 STRAP,TANK CAP 1    
9  3663-50460 CAP AY/F-TANK/MTX-DIA/EVP 1   INCL.8
10  3661-20250 FUEL,TANK 2.5L/MTX/EVP 1    
11  0227-10809 NYLON NUT M8 3    
11 -1 0012-20825 BOLT 8X25 T 3    
11 -2 0302-08200 SW M8 3    
11 -3 0311-08160 PW M8 3    
12  9524-01450 WASHER 8.5X22X3 2    
13  0311-08160 PW M8 1    
14  9544-06010 STRAINER (#110) 1    
15  0502-50420 O-RING P-42-4D/MTX 1    
16  3663-50580 HOLDER FILTER W/V /EVP 1   INCL.57-58
17  0012-00515 BOLT 5X15 3    
18  0302-05130 SW M5 3    
19  9593-28406 FUEL HOSE L90/FKM 1    
20  9544-06420 HOSE BAND 10.5 2    
22  0091-10037 TAPPING SCREW 5X20 2    
23  0940-10053 PAN HEAD SCREW 4X8 4    
40  3669-10030 ROLLER AY,W/SCREW/MTX 1   INCL.41-43
41  3662-17170 ROLLER / MTX 2    
42  0910-05020 SCREW 5X20 4    
43  0226-10505 FLANGE NUT M5 H 4    
51  9550-10311 TP-22 TACHO/HOUR METER 1    
53  9550-10305 CURL CORD TP-22 / MTX 1    
54  3663-45620 FINISHER,METER / MTX 1    
55  4540-10020 CLAMP TC-100 5    
56  9540-10270 CLIP AB-3N 1    
57  3664-64260 CUP/HOLDER,FILTER 1    
58  3664-64270 PACKING/H-FILTER/MTX 1    
101  9590-26404 FUEL HOSE 4.5X9X330L 1    
102  9544-06420 HOSE BAND 10.5 1    
103  95002-4085008 CLAMP, TUBE 3    
104  16910-Z4E-S21 STRAINER,FUEL 1    
105  9590-26103 FUEL HOSE 5.5X11.5X80 1    
106  9594-07720 V,TUBE 11X13X180 1  S!950 
110  3669-00090 PRIMER PUMP KIT/EVP/NO,CB 1    
111  9590-28301 RETURN HOSE 3X6X600/MTX 1    
112  9544-08170 HOSE CLIP 5 2    
113  9590-21810 SPIRAL TUBE KEP6/L=500 1    



3MZ0MTX-70FE  (W6425～)
FUEL TANK, HANDLE (FLOAT  TYPE  CARBURETOR)
燃料タンク、 ハンドル (フロート式キャブレター）

3 

1 

4-2 4-1 

7 
6 

5 
41 

41 

43 

43 

42 

42 

9 8 

10 

23
54 
51 

22 

53 

14 

15 

56 

2-1 
2-2 

11-1 

11-2
11-3

55 

4-2 
4-1 

13 

 

40 11

11 

11 

12 

12 

18 
17 

16 

A 58 
57

21

A 20

21

101

103

102



MTX-70FE 2012/7/5

FUEL TANK,HANDLE  ** 3MZ **
REF NO. PART NO. PART NAME Q'TY MRK MK2 REMARKS

1  3683-47630 SHOCK ABSORBER W/PIN 2    
2 -1 0015-21020 SOCKET HEAD BOLT 10X20 T 4    
2 -2 0331-21009 TOOTHED LOCK WASHER B M10 4    
3  3681-19572 HANDLE /MTX-60 1    
4 -1 0012-11020 BOLT 10X20 H 4    
4 -2 0302-10250 SW M10 4    
5  9390-10270 STOPPER RUBBER ( 70 ) /MT 1    
6  0302-08200 SW M8 1    
7  0203-08060 NUT M8 1    
8  3660-10060 STRAP,TANK CAP 1    
9  3663-50470 CAP AY/F-TANK/MTX-F/EVP 1   INCL.8
10  3661-20250 FUEL,TANK 2.5L/MTX/EVP 1    
11  0227-10809 NYLON NUT M8 3    
11 -1 0012-20825 BOLT 8X25 T 3    
11 -2 0302-08200 SW M8 3    
11 -3 0311-08160 PW M8 3    
12  9524-01450 WASHER 8.5X22X3 2    
13  0311-08160 PW M8 1    
14  9544-06010 STRAINER (#110) 1    
15  0502-50420 O-RING P-42-4D/MTX 1    
16  3663-50570 HOLDER FILTER/EVP/MTX 1   INCL.57-58
17  0012-00515 BOLT 5X15 3    
18  0302-05130 SW M5 3    
20  9593-28406 FUEL HOSE L90/FKM 2    
21  9544-06420 HOSE BAND 10.5 2    
22  0091-10037 TAPPING SCREW 5X20 2    
23  0940-10053 PAN HEAD SCREW 4X8 4    
40  3669-10030 ROLLER AY,W/SCREW/MTX 1   INCL.41-43
41  3662-17170 ROLLER / MTX 2    
42  0910-05020 SCREW 5X20 4    
43  0226-10505 FLANGE NUT M5 H 4    
51  9550-10311 TP-22 TACHO/HOUR METER 1    
53  9550-10305 CURL CORD TP-22 / MTX 1    
54  3663-45620 FINISHER,METER / MTX 1    
55  4540-10020 CLAMP TC-100 5    
56  9540-10270 CLIP AB-3N 1    
57  3664-64260 CUP/HOLDER,FILTER 1    
58  3664-64270 PACKING/H-FILTER/MTX 1    
101  9544-06420 HOSE BAND 10.5 1    
102  95002-4085008 CLAMP, TUBE 1    
103  91434-Z4E-W51 HOSE FUEL 4.5X350(FKM 1    



1718

8

9

13

15 16

14

4

5-1
5-2
6

7

9

12

3

1
2

21

20

22

23

24

25

25

27

28

29

51

32

27

28

24

53

52
30

31

26

26

29

3LU0MTX-70
SPRING CYLINDER,GUIDE CYLINDER



ＭＴＸ－７０ 2010/4/1

SPRING CYLINDER，GUIDE CYLINDER  ** 3LU **

REF NO. PART NO. PART NAME Q'TY MRK MK2 REMARKS

1  3664-60100 PISTON PIN / MTX-70 1    

2  3664-59910 PLUG,PISTON PIN / MTX-70 2    

3  3663-46000 PISTON ROD / MTX-70 1    

4  3714-59690 PISTON END/MT-76D,2HOLE 1    

5 -1 0012-21230 BOLT 12X30 T 1    

5 -2 0302-12300 SW M12 1    

6  9524-04790 WASHER 13306 1    

7  3554-47260 STOPPER, LOWER  /MT-63W 1    

8  3664-59900 STOPPER,BOTTOM / MTX-70 1    

9  3664-59730 MAIN SPRING / MTX-70 2    

12  3663-45990 SPRING CYLINDER / MTX-70 1    

13  3662-17210 FOOT PLATE 12 / MTX-70 1    

14  0501-00900 O-RING G-90 1    

15  0015-21020 SOCKET HEAD BOLT 10X20 T 4    

16  0015-21040 SOCKET HEAD BOLT 10X40 T 4    

17  9534-05270 PLUG 1/4X14 13L 1    

18  9534-05260 PACKING 1/4 (CU) 1    

20  3662-17440 GUIDE CYLINDER / MTX-70 1   MTX-70/80

20  3672-17450 GUIDE CYLINDER / MTX-90 1   MTX-90

21  0507-10070 O-RING AS568-344 1    

22  0022-11035 BOLT 10X35 H,SW 4   MTX-70/80

22  0022-11045 BOLT 10X45 H,SW 4   MTX-90

23  3540-10010 BELLOWS,ORANGE/MT-70V,63W 1    

24  0509-31500 O-RING JASO3150 2    

25  3543-36352 BELLOWS CLAMP(1.6T)171D 2    

26  3544-42340 BAND GUIDE, BELLOWS /MT68 2    

27  0012-20840 BOLT 8X40 T 2    

28  0203-08060 NUT M8 2    

29  3544-46170 PIN 6D-8.5L 2    

30  9534-05270 PLUG 1/4X14 13L 1    

31  9534-05260 PACKING 1/4 (CU) 1    

32  0502-00950 O-RING P-95 1    

51  3661-18590 PROTECTION SLEEVE/MTX-70E 1    

52  3664-60300 OIL GAUGE ASSY / MTX 1    

53  9534-04670 COPPER PACKING 17X25.5X1 1    



2
3

2
3

8

1

54

3LV0MTX-70
FOOT 



ＭＴＸ－７０ 2009/10/14

ＦＯＯＴ  ** 3LV **

REF NO. PART NO. PART NAME Q'TY MRK MK2 REMARKS

1  3669-10020 FOOT AY 285 M4B/S80/MTX70 1    

2  0227-11214 NYLON NUT M12 4    

3  0302-12300 SW M12 4    

4  0091-10034 BOLT,SQUARE NECK 12X65 2    

5  0091-10035 BOLT,SQUARE NECK 12X95 2    

6  3633-43390 GRIP HANDLEBAR (FOOT/MT) 1    



3LW0MTX-60 , 70 , 80 , 90
COMBINATION LEVER / コンビネーションレバー

2

4

6

7

7
8

5

A

3

Refer to

“3LN”
or

“3LS”
 or

 “3LY”

1

OLD (旧型)
MTX-60 : ～T2216
MTX-70 : ～T3432
MTX-80 : ～T1270
MTX-90 : ～T1092

NEW (新型)
MTX-60 : T2217～
MTX-70 : T3433～
MTX-80 : T1271～
MTX-90 : T1093～



MTX-60/70/80/90 2010/4/2

COMBINATION LEVER  ** 3LW **

REF NO. PART NO. PART NAME Q'TY MRK MK2 REMARKS

A 9562-00102 COMBINATION LEVER CP/!SS 1  SS!SD OLD

A 9562-00110 COMBINATION LEVER CP/MTX 1   NEW

1  3663-46260 FUEL COCK / MTX-70 1  SS!SD OLD

1  3663-49430 FUEL COCK/MTX-70-2 1   NEW

2  3660-10180 LEVER /MTX 1  SS!SD OLD

2  3660-10310 LEVER /MTX-2 1   NEW

3  3660-10190 SLIDER /MTX 1    

4  3660-10200 END CAP/MTX 1    

5  3660-10210 WIRE CAP/MTX 1    

6  3660-10220 BOLT & WASHER SET 1    

7  0204-08050 NUT M8, H=5 2    

8  9594-07650 SOCKET HEAD SCREW/TH.WIRE 1    



3MM0MTX-60, 70, 80, 90
NAME PLATE,DECALS

NPA-0000

STOP

NPA-0000

11

MIKASA SANGYO CO.,LTD
1-4-3,Sarugaku-cho,Chiyoda-ku,Tokyo,Japan

Made in Japan

OUTPUT/PUISS.MAXI./
LEISTNG/POTENZA MASSIMA/
POTENCIA MAX

WEIGHT/POIDS TOTAL/
BETREIBSGEWICHT/
PESO.MAX./PESO OPERATIRO

SERIAL NO./N DE SERIE/
FABRI.NR./N.MATRICOLA/
N.MATRICULA

MODEL/MACHINE TYPE/
MODELL/MODELLO/MODELO

kg

kw

A

S3-000314

Engine Oil
Use SAE 10W/30,SE or higher grade motor oil

RAMMING CYLINDER OIL
Use SAE 10W/30,SF or higher grade moter oil

Fuel
Use normal quality gasoline

series

quick manual

8

MTX-60,70 MTX-80 MTX-90
1

7

MTX-70:  S2197～
MTX-80:  S1139 ～
MTX-90:  S1066～



MTX-60/70/80/90 2010/4/2

NAME PLATE, DECALS ( NEW TYPE )  ** 3MM **

REF NO. PART NO. PART NAME Q'TY MRK MK2 REMARKS

A 9209-00040 DECAL,SET/MTX/MQ,EXP 1   SET ONLY/EXP

A 9209-00070 DECAL,SET/MTX/HUTTER 1   SET /HUTTER

A 9209-00080 DECAL,SET/MTX/IMER 1   SET /IMER

1  9202-12910 DECAL,OPERATION 1    

7  073-20044-30 LABEL (CHOKE) 1    

8  9202-12540 QUICK MANUAL  / MTX 1    

11  9202-13040 PLATE,SERIAL NO.MTX-60DOM 1   MTX-60

11  9202-12850 PLATE,SERIAL NO.MTX-70 1   MTX-70

11  9202-12860 PLATE,SERIAL NO.MTX-80 1   MTX-80

11  9202-12870 PLATE,SERIAL NO.MTX-90 1   MTX-90



3NA0MTX-60E/FE, 70E/FE, 80E/FE, 90E/FE
NAME PLATE,DECALS / 銘板関係

NPA-0000

15

MIKASA SANGYO CO.,LTD
1-4-3,Sarugaku-cho,Chiyoda-ku,Tokyo,Japan

Made in Japan

OUTPUT/PUISS.MAXI./
LEISTNG/POTENZA MASSIMA/
POTENCIA MAX

WEIGHT/POIDS TOTAL/
BETREIBSGEWICHT/
PESO.MAX./PESO OPERATIRO

SERIAL NO./N DE SERIE/
FABRI.NR./N.MATRICOLA/
N.MATRICULA

MODEL/MACHINE TYPE/
MODELL/MODELLO/MODELO

kg

kw

MTX-60,70 MTX-80 MTX-90

二次クリーナー

一次クリーナー

組立注意

汚れた時は、低圧の圧縮空気を内側から吹き付けるか、水で

汚れた時は、白灯油で洗浄し、洗浄後はオイ

SAE30
25 ～ 30cc

ルを染み込ませ、十分になじませて下さい。

エレメントは黄色を上にして組付けて下さい。

薄めた中性洗剤で洗浄し、十分に乾かして下さい。

ブラシは使用しないで下さい。

1132

運転を始める前に
クリーナーカバーの中に入っている
｢クイックマニュアル｣をお読み下さい。

NPA J1284-

1

A
クリーナーカバーの中に入っている

をお読み下さい。

二次クリーナー

一次クリーナー

組立注意

汚れた時は、低圧の圧縮空気を内側から吹き付けるか、水で

汚れた時は、白灯油で洗浄し、洗浄後はオイ

SAE30
25 ～ 30cc

ルを染み込ませ、十分になじませて下さい。

エレメントは黄色を上にして組付けて下さい。

薄めた中性洗剤で洗浄し、十分に乾かして下さい。

ブラシは使用しないで下さい。

1132

S3-000320

タンピングランマー / MTX

9

Engine Oil
Use SAE 10W/30,SE or higher grade motor oil

RAMMING CYLINDER OIL
Use SAE 10W/30,SF or higher grade moter oil

Fuel
Use normal quality gasoline

series

quick manual

Gasoline Only (<
Essence Uniquement
Bitte nur Benzin elnfullen
Usare solo Benzina
Solo para Gasoline

=E10)

12
Operation of this equipment may create sparks 
that can start fires around dry vegetation.
A spark arrestor may be required.
The operator should contact local fire agencies
for laws or regulations relating to fire prevention
requirments.

WARNING

JAPAN ONLY

MQ ONLY



MTX-60E/70E/80E/90E 2012/7/5

FNAME PLATE, DECALS  ** 3NA **
REF NO. PART NO. PART NAME Q'TY MRK MK2 REMARKS

A 9209-00040 DECAL,SET/MTX/MQ,EXP 1   SET/MQ
A 9209-00050 DECAL,SET/MTX (JPN) 1   SET/JAPAN
A 9209-00070 DECAL,SET/MTX/HUTTER 1   SET/HUTTER
A 9209-00080 DECAL,SET/MTX/IMER 1   SET/IMER

1  9202-15440 DECAL,OPERATION/MTX/EVP 1    
9  9201-11340 QUICK MANUAL  / MTX DOM 1   JAPANESE
9  9202-12540 QUICK MANUAL  / MTX 1   ENGLISH
9  9202-13180 QUICK MANUAL  / MTX GER 1   GERMAN
12  9202-14100 DECAL ,E/G FIRE WARNING 1   MQ
15  9202-16240 PLATE,SERIAL NO.MTX-60HD 1   60HD,MQ
15  9202-16260 PLATE,SERIAL NO.MTX-60HF 1   60HF,MQ
15  9202-16320 PLATE,SERIAL NO.MTX-70HD 1   70HD,MQ
15  9202-16340 PLATE,SERIAL NO.MTX-70HF 1   70HF,MQ
15  9202-16360 PLATE,SERIAL NO.MTX-70SD 1   70SD,MQ
15  9202-16400 PLATE,SERIAL NO.MTX-80SD 1   80SD,MQ
15  9202-16300 PLATE,SERIAL NO.MTX-60HF 1   60SF,MQ
15  9202-16380 PLATE,SERIAL NO.MTX-70SF 1   70SF,MQ
15  9202-16420 PLATE,SERIAL NO.MTX-80SF 1   80SF,MQ
15  9202-16700 PLATE,SERIAL NO.MTX-60E 1   60E/5LANG
15  9202-16710 PLATE,SERIAL NO.MTX-60FE 1   60FE/5LANG
15  9202-16720 PLATE,SERIAL NO.MTX-70E 1   70E/5LANG
15  9202-16730 PLATE,SERIAL NO.MTX-70FE 1   70FE/5LANG
15  9202-16740 PLATE,SERIAL NO.MTX-80E 1   80E/5LANG
15  9202-16750 PLATE,SERIAL NO.MTX-80FE 1   80FE/5LANG
15  9202-16760 PLATE,SERIAL NO.MTX-90E 1   90E/5LANG
15  9202-16770 PLATE,SERIAL NO.MTX-90FE 1   90FE/5LANG



memo
- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - 

- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -

- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -

- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -

- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -

- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -

- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -

- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -

- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -

- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -

- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -

- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -

- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -

- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -

- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -

- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -

- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -

- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -

- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -





Parchem Construction Supplies Pty Ltd

1956 Dandenong Road, Clayton VIC 3168, Australia
Phone: 1300 353 986
flextool.com.au
ABN 80 069 961 968

This manual summarises our best knowledge of the product based on the information available at the time of publication. You should read this manual carefully and 
consider the information in the context of how the product will be used. Our responsibility for products sold is subject to our standard terms and conditions of sale.

DISCLAIMER:

Any advice, recommendation, information, assistance or service provided by us in this manual is given in good faith and is believed by us to be appropriate and reliable. 
However, any advice, recommendation, information, assistance or service provided by us is provided without liability or responsibility PROVIDED THAT the foregoing shall 
not exclude, limit, restrict or modify the right entitlements and remedies conferred upon any person or the liabilities imposed upon us by any condition or warranty implied 
by Commonwealth, State or Territory Act or ordinance void or prohibiting such exclusion limitation or modification. The product can be expected to perform as indicated 
in this manual so long as operation and operational procedures of the individual products are followed as recommended in this manual.

Design and technical specifications may be subject to changes.

© This publication is copyright. All rights are reserved. Flextool is a registered trade mark of Parchem Construction Supplies Pty Ltd. Mikasa is a registered trade mark 
of Mikasa Sangyo Co. Ltd, used under licence.

FOR MORE INFORMATION  
CONTACT US ON 1300 353 986 OR VISIT flextool.com.au EXCLUSIVE TO




